SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -47.20 dBm -34,20 dB 30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -47,32 dem -34,32 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -41.63 dBm -28.63 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -43.01 dBm -30.01 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99650 GHz -46,79 dBm -33,70 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08992 GHz -46,54 dBm -33,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.13257 GHz -38.11 dBm -25.11dB 3.000 GHz 9.000 GHz 1.000 MHz 5.13257 GHz -40.66 dBm -27.66 db
9.000 GHz 13.000 GHz 1.000 MHz 10.31359 GHz -41.52 dBm -28.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.29209 GHz -41.60 dBm -28.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77123 GHz -38.12 dBm -25.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76831 GHz -38.29 dBm -25.29 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 94352574 MHz -47.26 dBm -34.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.06247 MHz -47,35 dém -34,35 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -42.35 dBm -29.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -46.23 dBm -33.23 d8
1.765 GHz 3,000 GHz 1.000 MHz 1.76603 GHz -45,13 dBm -32,13 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08045 GHz -46,59 dBm -33,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.17757 GHz -40.18 dBm -27.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.17757 GHz -41,00 dBm -28.00 db
9.000 GHz 13.000 GHz 1.000 MHz 10.33258 GHz -41.45 dBm -28.45 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.30359 GHz -41.53 dBm -28.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77123 GHz -38.22 dBm -25.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76331 GHz -38.38 dBm -25.38 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band

4/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum
Ref Level 0.00 dm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -47.42 dBm -34.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -47.29 dBm -34.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65925 GHz -48.32 dBm -35.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.50287 GHz -48.25 dBm -35.25 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -28,99 dBm -15,99 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -34,78 dBm -21.78 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.22256 GHz -40.65 dBm -27.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.69694 GHz -41.48 dBm -28.48 db
9.000 GHz 13.000 GHz 1.000 MHz 10.31209 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.27809 GHz -41.,48 dBm -28.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75956 GHz -38.37 dBm -25.37 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76998 GHz -38.35 dBm -25.35 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -47.44 dBm -34.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 891.65667 MHz -47.30 dBm -34.30 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -42.60 dBm -29.60 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -44.50 dBm -31.50 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99156 GHz -46,87 dBm -33,87 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08951 GHz -46,91 dBm -33.91 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.13357 GHz -39.01 dBm -26.01 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.13357 GHz -40.86 dBm -27.86 db
9,000 GHz 13,000 GHz 1.000 MHz 10.29909 GHz -41,51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.31159 GHz -41.42 dBm -28.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77164 GHz -38.38 dBm -25.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.02204 GHz -38.22 dem -25.22 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 755.92454 MHz -47.55 dBm -34.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 916.86407 MHz -47.37 dBm -34.37 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65680 GHz -48.27 dBm -35.27 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62741 GHz -48.32 dBm -35.32 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99486 GHz -46,51 dBm -33,51 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00774 GHz -46,79 dBm -33,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.17107 GHz -39.42 dbm -26.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.17107 GHz -40.89 dBm -27.89 db
9.000 GHz 13.000 GHz 1.000 MHz 10.33158 GHz -41.58 dBm -28.58 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.33458 GHz -41.50 dBm -28.50 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75915 GHz -38.40 dBm -25.40 db 13.000 GHz 18,000 GHz 1.000 MHz 15.76664 GHz -38.22 dBm -25.22 dB
{ 1 J L] ( )| J
Date: 10.JAN.2018 00:45.08 Date: 10.JAN 2018 00:50:02
Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB _— R AP A ||| -40 dem — ¥ PARW Ad
i M J s et A~ v
oo
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 949,34283 MHz -47.32 dBm -34,32 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -47,25 dem -34,25 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -46.84 dBm -33.84 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.89 dBm -34.89 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -38,63 dBm -25.63 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -41,00 dBrm -28,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.20857 GHz -40.61 dBm -27.61dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84493 GHz -41,38 dBm -28.38 db
9.000 GHz 13.000 GHz 1.000 MHz 10.30909 GHz -41,59 dBm -28.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.29009 GHz -41.53 dBm -28.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77206 GHz -38.10 dBm -25.10 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76956 GHz -38.27 dBém -25.27 dB
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saronas. FCC RF Test Report

Report No. : FG7N0405B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0083
40 Normal Voltage 0.0070
30 Normal Voltage 0.0084
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0083
0 Normal Voltage 0.0083

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0066
20 Normal Voltage 0.0000
20 Battery End Point 0.0077

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.83 5.1 478 6.03
Middle CH 3.94 5.07 4.7 6.03 PASS
Highest CH 3.94 4.9 4.75 5.94
SPORTON INTERNATIONAL INC. Page Number : A5-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5 / 10MHz / QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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saronas. FCC RF Test Report

Report No. : FG7N0405B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.27 | 125 | 3.01 | 297 | 495 | 491 | 977 | 9.97 - - -
Middle CH 1.28 | 125 | 3.02 | 299 @ 497 | 489 | 979 | 9.89 - - -
Highest CH | 1.27 | 1.27 | 3.03 | 3.02 @ 480 | 496 | 9.83 | 9.97 - - -

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.6552 MHz 15.39 dam nd8 down 1.2609 MHz ML 24,8483 MHz 14,79 dam nd8 down 1.2448 MHz
T 1 824.0622 MHz -10.65 dBm nd8 26.00 dB TL L £24,0706 MHz -11.05 dam n 26,00 d8
T2 1 825.3322 MHz -10.79 dém Q factor 649.4 T2 1 B825.3154 MHz -11.31 d8m Q factor 662.7
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1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.0133 MHz 14.90 dBm ndB_down 1.2830 MHz ML 5365028 MHz 14,39 dBm ndB_down 12531 MHz
TL 1 835.855 MHz -11.04 dBm nd8 26.00 dB TL L B35.579 MHz -11.66 dam nd8 26.00 dB
T2 1 837.149 MHz -10.99 dam qQ factor 551.1 T2 1 837.1322 MHz -11.66 dam qQ factor 667.5
—
L U J wa L JU J

Date 10.JAN 2018 09:38:23

Date: 10.44M 2018 08.38.33

Highest Channel /

1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.52 dBm mili] 15.41 dBm|
848.25520 MHz 848.44550 MHz
e Y ndB 26.00 dB & X 26.00 dB
w0 PN e P B 1.272700000 MHz 104 et A| BN, A 1.267100000 MHZ
Qfactor 4 666.5 J Qfactor | 669.6
0 E 0 d k
y/ A R
BUE! ¥ T -10d 5
20 d = 20 d
/ \ -
ot VAR Yt -
Rk 3Ry T
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.2552 MHz 15.52 dBm ndB down 1.2727 MHz ML 5454455 MHz 15.41 dBm ndB down L2671 MHz
TL 1 847.6566 MHz -10.25 dém ndé 26.00 dB TL 1 B47.6706 MHz -10.61 dém ndé 26.00 d8
T2 1 848.9204 MHz -10.37 dém Q factor 666.5 T2 1 B45.9376 MHz -10.38 dém Q factor 569.6
L I ) - L )i ) L

Date: 10.J4N.2018 09.40:51

DCate: 10.J4N.2018 09.41.01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.00 aBm)
826.04550 MHZ,
M1
= _ _ndB 26.00 dB @ 26.00 dB
04 [ e A 3.009000000 MHZ, 104 AT P, 2.967000000 MHZ|
i Q factor 274.6 7 Q factor \ 278.4
/
o4 0d 4
+f
104 : 10 d ?
Y f
20 d \ 20 di
21 — -~ 2
VA R S _
A - )
Ee
40 d 40 d
50 df 50 d
&nd 60 d
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result
ML f 826.2552 MHz 16.54 dam nd8 down 3.009 MHz ML 26,0455 MHz 16.08 dam nd8 down 2,967 MHz
T 1 824.0015 MHz -9.26 dBm nd8 26.00 dB TL L £24.0195 MHz -10.07 dBm n 26.00 dB
T2 1 827.0108 MHz .53 dam qQ factor 274.5 T2 1 826.9865 MHz -10.12 dam qQ factor 278.4
L U J wa L JU J L]

Date: 10.JAN 2018 01:19:27

DCate: 10.44N.2018 01:19.37

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.96 dBm)
5 836.84770 MHz
20 11 20 -
= wilb » 26.00 dB ¥, nd@ 26.00 dB
04 A R 2.021000000 MHz 04 A T P 2.985000000 MHZ]
Q factor 277.1 Q factor 280.3
od Rk 0 d
-10 df k -10 d
4 \
o \
20 d N R v . RVave Favey
P, e -~ N
30
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.0335 MHz 15.91 dBm nd@ down 3.021 MHz M1 B36.8477 MHz 15.36 dBm nd@ down 2,985 MHZ
TL 1 834.9835 MHz -10.48 dBm nd8 26.00 dB TL L 835.0195 MHz -10.42 dBm nd8 26.00 dB
T2 1 838.0045 MHz -9.72 dBm Q factor 277.1 T2 1 B3B.0045 MHz -10.79 dém Q factor 280.3
L U J wa L JU J L]
Date’ 10.JAN 2018 01:28:30 Date: 10 JAN.2018 01:28:40
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.24 dBm) ™M1[1] 15.46 dBm)
848.20190 MHz 846.60090 Mz
M1
= ~ ndex, _ 26.00 dB @ Y ndB 26.00 dB
04 T T T Ty 2.033000000 MHZ 104 T e e e B e 2.021000000 MHz
I Q factor 279.7 ] Q factor \ 280.2
a 7 o 7
10 df ;[ -10 o J';I
/ /
20 d 1 - 20 d 4
e . / o~
L 8 -~ e e PR
. B TR 4 o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 848.2013 MHz 16.24 dBm nd@ down 3.033 MHz M1 846.6009 MHz 15.46 dBm nd@ down 2.021 MHZ
TL 1 845.9955 MHz -9.45 dBm nd8 26.00 dB TL L B845.9715 MHz -10.86 dBm 26.00 dB
T2 1 949.0285 MHz -10.00 d8m Q factor 279.7 T2 1 B48.9925 MHz -10.58 dém 280.2
L U J wa L JU J L]

Date: 10.JAN 2018 01:30:57

DCate: 10.44N.2018 01:31:07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 10.JAN 2018 01:40:00

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm) ™M1[1] 13.76 dBm)
626.30000 MHz 626.63000 MHZ,
= ndB 26.00 dB @ ndB 26.00 dB
w0 B o L W Ly ‘MA’\'M%'“\I 4.945000000 MHz 0d o A N L 4.905000000 MHz
] Q factor | 167.1 ] q factor \ 168.5
o d J I, 0 di J !
4 Y2 o
04 7 - 10 d — -
/ \ /
204 20d
P R A L [
d Py o L -ap - -
) Af
40 df -40 di
50 df 50 d
60 d -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 B26.3 MHz 14.77 dBm nd@ down 4.945 MH2 M1 B26.63 MH2 13.76 dBm nd@ down 4,905 MHZ
T 1 824.042 MHz -10.84 dam nd8 26.00 dB TL L £24.042 MHz -12.47 dm n 26,00 d8
T2 1 828.988 MHz -11.05 d8m Q factor 167.1 T2 1 B2B.948 MHz -12.30 dém Q factor 168.5

L U ]

Date: 10.44M 2018 01.40:10

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.17 dbm)| MI[1] 14.06 dBm
837.38900 MHz 836.86000 MHz
20 A 20
(1) 26.00 dB T nde 26.00 dB
104 e pore S o B VA, 4.965000000 MHZz 104 2 o M, A B 4.885000000 MHz|
'l q factor Y 168.7] ; q factor \ 171.3
od od 1
/ J
~1od i -0 d -
20 d - 20 d /
Al P
B M aSs e A L
e e P L
40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.380 MHz 15.17 dBm ndB_down 4.955 MHz ML 36,86 MHz 14.06 dBm ndB_down 4.BEE MRz
TL 1 834.042 MHz -10.60 dBm nd8 26.00 dB TL L 34,062 MHz -11.68 dam nd8 26.00 dB
T2 1 839.007 MHz -10.84 dBm Q factor 168.7 T2 1 B3B.948 MHz -11.56 dam Q factor 171.3
—
L U J wa L JU J

Date 10.JAN 2018 01:49:02

Date: 10.44M 2018 01.49.12

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili] 13.09 dBm|
846.01000 MHz 847.72900 MHz
e 7 ndB 26.00 dB & ndB1 26.00 dB
Al el e | A B e, 4.795000000 MHz . o B . 955000000 MHz
104 Y = J Lo~V e 104 NP Y, -
’( Q factor ol 176.4 | & factor \l 171.1
0 di 0
/ / \
BUE! - -10d i
/ ¥
20 d , 20 di \.
VA, v . o~ AT D
A = 30 o]
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 B846.01 MHz 14.32 dBm ndB down 4.755 MHz ML 547,729 MHz 13.09 dBm ndB down 4,955 MHz
TL 1 844.002 MHz -11.68 d8m nds 26.00 d8 T1 1 844,002 MHZ -12.64 ddm nds 26.00 da
T2 1 846.888 MHz -11.54 d8m Q factor 176.4 T2 1 B4B.956 MHZ -12.85 dém Q factor 1711
L I ) - L )i ) L

Date: 10.J4N.2018 01:51:30

Cate: 10.J4N.2018 01:51.40

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) 15.43 dBm)
. 831.2980 MHz 831.9780 MHz
20 1 20
- —nd 26.00 dB 26.00 dB
o4 P LA g 0.770000000 MHZ . h e 0.970000000 MH]
/ Q factor | 85.1] { Q factor 83.4
od L : 0al {
10 df :1 L3 04 L ¥
A \
20 d = / . < / . s
e ' R etV ~
40 df -40 di
50 d S0 d
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831,208 MHz 16.30 dsm nd8 down 9.7 MHz ML B31.378 MHz 15.43 dam nd8 down 9.97 WHz
T 1 824.105 MHz -9.39 dBm nd8 26.00 dB TL L £24.105 MHz -11.00 dBm n 26,00 d8
T2 1 833.875 MHz -9.78 dBm Q factor BS5.1 T2 1 B34.075 MHz -10.72 dBm Q factor 83.4

L U J L JU J

Date: 10.JAN 2018 08:58:39 Date: 10.44M.2018 08.58.48

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.95 dBm)| MI[1] 15.11 dBm
o 834.3620 MHz 832.9840 MHz
= B x| —_ndB 26.00 dB @ -/{ ndB 26.00 dB
04 i Al i L 9.790000000 MHZ, 104 N A AN By 9.890000000 MHZ|
[ Q factor \ 85.2| { Q factor | 84.2]
/ ]
0 d L 0 d 1
T - !
T ¥ ]
10 df - - -10 di v
20d | L — 20 d }
VIR o A PSR | e S IR S
a0 30
40 d 40 d
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.362 MHz 16.35 dam nd8 down 9.79 MHz ML 32,984 MHz 15.11 dam nd8 down 9,89 WHZ
T 1 831.665 MHz -9.13 dBm nd8 26.00 dB TL L 31565 MHz -10.99 dbm nd8 26,00 d8
T2 1 841.455 MHz -9.83 dBm Q factor BS5.2 T2 1 B41.455 MHz -10.98 dém Q factor 84.2
—
L U J wa L JU J

Date: 10.JAN 2018 09:.07:42 Date: 10.44M 2018 08.07.52

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.07 dBm) MiL1] 2 dim
B44,5000 MHz | B41.,8220 MHz
20 - . . - ndg 26.00 dB| 2 /.’\ ndB_ 26.00 dB|
04 i Aot e A BTy 9.830000000 MHz 104 PTa t i Sk Ve ea® P e 7, (AT 9.970000000 MHZ
] Q factor \ 85.9) { Q factor \ 844
0d T
1 1z
_tod /’Y‘
20 df 2
PRI Al o]
-30
40 d 40 d
50 df 50 df
60 df -60 de
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 844.5 MHz 17.07 dBm N down 9.53 MHz ML B41.622 MHz 15.32 dBm nd@ down 9,97 MHz
T fy 839.005 MHz -9.31 dam nds 26.00 dB TL L £39.025 MHz -10.66 dam nds 26,00 da
T2 1 848.835 MHz -6.62 dBm q factor 85.9 T2 1 548,995 MHz -10.96 dBm q factor 4.4
L I ) - ( )i ) -
Date: 10.JAN.2018 09:10:09 Date: 10.JAN.2018 09:10:18

SPORTON INTERNATIONAL INC. Page Number : A5-8 of 30
TEL : 886-3-327-3456
FAX . 886-3-328-4978



saronas. FCC RF Test Report

Report No. : FG7N0405B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.1 | 272 | 272 | 449 | 447 | 899 | 9.01 - - -
Middle CH 1.09 | 1.09 | 272 | 271 | 448 | 447 | 9.05 | 897 - - -
Highest CH 1.1 | 1.09 | 272 | 272 | 447 | 447 | 9.05 | 9.03 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-9 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.86 dBm) ™M1[1] 14.45 dBm)
- . 825.07480 MHz - 824.84270 MHZ,
- . 1.088111888 MHz | y occhw 1.096503497 MHz
1 un N e - A
0 P s Sa 04 e VAT AN
od 4 . 0 di I
/ \ / !
\ \
-10 d — -10 de
/ N AN
20 d - 20 d - -
/
a0 ) r e AT \”"\ e
e 7 =
40 df
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.0748 MHz 1486 dsm ML 24,8427 MHz 14,45 dam
T 1 824.15455 MHz 9.41 dBm Oce Bw 1.088111688 MHz TL L 824.15734 MHz 8.24 dBm Oce Bw 1.096503497 MHz
T2 1 825.24266 MHz 10.00 dam T2 1 82525365 MHz 7.83 dam

L I ]

Date: 10.JAN 2018 09:29:01

U ]

Date: 10.44M 2018 082911

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.79 dBm| ‘ 13.83 dBm
836.86920 MHz 836.97130 MHz
= 1.090909091 MHz @ T 1.090909091 MHz
N Far x’ e VA T
10d 104d = &
od + 0 7
\ / \
10 df -10 o -
rd I \\
£ A 20d —* ’
A I (WP - ~ i P
< v v S n P e |
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8592 MHz 14,79 dBm ML L 36,3713 MHz 13.83 dam
TL 1 835.95455 MHz 7.43 dm Oce Bw 1.090305051 MHz TL L 835.95734 MHz 8.1 dBm Oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 8.76 dam T2 1 837.04825 MHz 7.47 dam

L I ]

Date 10.JAN 2018 09:38:03

U ]

Date: 10.44M 2018 083813

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.26 dBm| mili] 14.76 dBm|
20 848.07900 MHz - 848.21890 MHz
i Oce B 1.099300699 MHz . Oce By 1.093706294 MHZ|
il St Raa SO P . r s P N
10 d 10 7 G
od r od 7 -
/ Y / N\
10 d -10 di £ -
! N / \
/ N\ J ~
20 d 20 di
(s M T \
30, ey o — 0 s
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.078 MHz 15.26 dBm ML B45.2169 MHz 14.76 dBm
T1 1 847.74895 MHz 7.62 dam oce Bw 1.099300699 MHz T1 1 B47.75455 MHz 7.49 dam oce Bw 1.093706294 MHZ
T2 1 948.94825 MHz .50 dbm T2 1 846.84625 MHz 7.20 dBém

L ) ]

Date: 10.J4N.2018 09.40:31

] ) [

Cate: 10.J4N.2018 09.40.41

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-10 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 57 dBm)| ™M1[1] 15.41 dBm)
0 M1 826.51300 MHz - . 626.30320 MHZ,
— gcc B X 2.715284715 MHz A 3 2.721278721 MHZ
T { TL fommmemm e, )
10d d 104 = o et
/ / \
o d J 0 di ] \
10 df ’ 10 di /
/ i /
/ A 4
204 — 20
v )
o ot
40 df -40 di
50 df 50 d
&nd -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.513 MHz 17.57 dam ML 526,303 MHz 15.41 dam
T 1 824.13936 MHz 9.09 dBm Oce Bw 2.715284715 MHz TL L 824.13936 MHz 9.27 dBm Oce Bw 2.721278721 MHz
T2 1 826.85465 MHz 11.48 dam T2 1 826.86064 MHz 8.18 dam

L I ]

Date: 10.JAN 2018 01:19.07

L U

DCate: 10.44N.2018 01:19:17

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.74 dBm 16.60 dBm)|
837.19530 MHz 836.50000 MHZ,
20 . - 20
o - 2.715284715 MHz e ) 2.709290709 MHZ
10d 104 :
{ /
o di 0di E T
/ " \
-10 df -10 d
7 T
{ | / \
f ! 0 d /
v v Evavee— < ~J W ~
e e e T \
S0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.1953 MHz 16.74 dam ML 36,5 MHz 16.60 dam
T 1 835.14535 MHz 10.24 dBm Oce Bw 2.715284715 MHz TL L 835.14535 MHz 10.20 dBm Oce Bw 2.709290709 MHz
T2 1 837.96064 MHz 9.60 dam T2 1 837.85465 MHz 9.50 dam
L U J wa L JU J L]

Date: 10.JAN 2018 01:28:10

Date: 10.44M 2018 01.28:20

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 db & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.02 dm| mili] 3 dBm)
20 847.06840 MHz - 846.54100 MHz
- Oce Bw 2.715284715 MHz o Oce Bw 2721278721 MHZ|
JU NP Sy - - o P e
10 df 10 d 1
/ [ \
/
od od
/ \ \
4 ) 4
-0 f -10 F
/ Y
20 d - 20 di "y
b e N /\
. N ~ / i~ e, ]
R - * L~ SN
-40d -40 d
50 df -50 di
-60 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.0684 MHz 16.02 dBm ML 545,541 MHz 15.23 dBm
TL 1 846.13337 MHz 10.37 dém Oce Bw 2.715284715 MHz TL 1 846.15135 MHz 9.03 dém Oce Bw 2.72127B721 MH2z
T2 1 948.94855 MHz 10.49 dBm T2 1 846.87263 MHz 9.30 dBm

L ) ]

Date: 10.J4N.2018 01:20.37

L )i

Cate: 10.J4N.2018 01:30.47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 10.JAN 2018 01:39:40

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.86 dBm) ™M1[1] 13.60 dBm)
- 8 100 MHz - 625.09100 MHZ,
_ Occ B 4.485514486 MHz Occ B 4.465534466 MHZ
g L AN AR e AN - 0d RPN ¥ I P -
[ ! / i
o di 1 | 0di \
{ \ [ 1
10 d - -10 di - -
T Y 7 T
204 20 d i .
b LRy
ek e R LA
a0 =, e aviah s i,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.311 MHz 14.86 dsm ML 25,001 MHz 13.60 dam
T 1 824.26224 MHz 9.30 dBm Oce Bw 4,485514456 MHz TL L 82426222 MHz 7.43 dBm Oce Bw 4.455534466 MHz
T2 1 828.74775 MHz 8.55 dam T2 1 828.74775 MHz 7.97 darm

L U

DCate: 10.44M 2018 01.39.50

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

L I

Date 10.JAN 2018 01:48:42

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.50 dBm) ™M1[1] 13.99 dBm)
836.22000 MHz 95.67100 MHz
= }‘ 4475524476 MHz @ w Oce Bw 4465504466 MHz
04 P s R RV, 104 ISV A TLYIV: SN S E
! 1 |
o d / L 0 di |
4 p {
-10 d - T -10 -
\ /
204 = 20d /
g ™ Y - S
L Y N P s
=4ty v ¥ h S
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.22 MHz 14,50 dam ML 35871 MHz 13.99 dam
T 1 834.26224 MHz 6.69 dBm Oce Bw 4,475524476 MHz TL L 834.27223 MHz 8.05 dBm Oce Bw 4.455534466 MHz
T2 1 838.73776 MHz 9.35 dam T2 1 838.73776 MHz 7.55 dam

L U

Date: 10.44N 2018 01.48:52

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

L )

Date: 10.J4N.2018 01:51:10

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.83 dBm| mili] 14.10 dBm|
20 846.75000 MHz - 846.09000 MHz
Oce B 4.465534466 MHz Oce B 4.465534466 MHz
PV ] A2 T o
04 obyprans g P Vi wd 1 .
\ 7
od 1 od +
/ /
BUE! -10d 4
7 \
/
20 d J. 20 di f L
_fn_pwv A A anot™ 4
B O dam- =
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B846.75 MHz 14.83 dBm ML B46.09 MHz 14.10 dBm
TL 1 844.26224 MHz 9.45 dBm oce Bw 4. 465534466 MH2 T1 1 B44.26224 MHz 8.10 dBm oce Bw 4. 465534466 MHZ
T2 1 848.72777 MHz 9.55 dbm T2 1 846.72777 MHz 7.26 dém

L )i

Cate: 10.J4N.2018 01:51.20

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz

Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.08 dBm) 15.76 dBm)
- - 70 MHZ| - 825.4040 MHz
Occ By X £.991008991 MHz 9.010989011 MHZ
e A )
10d 104 =
] / \
od [ 0 di L Ll
! 1 / \
10 df l\ 10 ol l\
\
- LN 204 / 1 . |
= AT e 7 Rl I
= ’
50
40 df -40 di
50 df 50 d
&nd 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.437 MHz 16.08 dam ML 25,404 MHz 15.76 dam
T 1 824.5045 MHz 10.21 cBm Oce Bw £.991008951 MHz TL L £24.5245 MHz 8.65 dBm Oce Bw 9.010969011 MHz
T2 1 833.4955 MHz 9.82 dam T2 1 833.5355 MHz 9.09 dam

L I ]

Date: 10.JAN 2018 08:58:18

U ]

Date: 10.44M 2018 08.58.26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.27 dBm) ™M1[1] 15.79 dBm)
0 v 834.9820 MHz - 837.0790 MHz
¥ Occ Bre 050040051 MHz . OccBw £.971028971 MHZ
T1 N A oS A 12 TN e ] A AL
10d + 104 ~
/ | {
04 \ 04 /
] \ /
10 d T -10 di J_’
/ \ { \
20d AT E—— 20d et C
Py .y A
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,982 MHz 16.27 dam ML L 37.079 MHz 15.79 dam
T 1 8319645 MHz 9.67 dBm Oce Bw 9.050943051 MHz TL L £32.0245 MHz 8.75 dBm Oce Bw £.971028971 MHz
T2 1 84101585 MHz 10.51 dam T2 1 840.9955 MHz 9.54 dam

L I ]

Date 10.JAN 2018 09:07:22

U ]

Date: 10.44M 2018 08.07.32

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.05 dm| mili] 14.98 dBm|
20 M B46.0980 MHz - B39.9840 MHz
- - O Bw 0.050940051 MHz o Oce B 9.030969031 MHz
L PR R B Y ] A Pat ¥ RNtV S A
10 d F 10 d
1
0d / ool / |
! [ i
-0 d e -10 di {
] ] |
20 d / 20 di
21 - = = 2! wan
e e e W P N AV W
a0 ‘0
-40d -40 d
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.088 MHz 17.05 dém ML 639,564 MHz 14.98 dBm
T1 1 839.5045 MHz 10.34 dBm oce Bw 9.050949051 MHz T1 1 839.5045 MHz 9.26 dBm oce Bw 9.030969031 MHZ
T2 1 848.5554 MHz 10.37 dBm T2 1 B45.5355 MHz 10.02 dBm

L ) ]

Date: 10.J4N.2018 09.09:49

] ) [

Cate: 10.J4N.2018 09.09.59

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 10.JAN 2018 05:31:08

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS [_\ 20 chine {;\ s
10 dem { \ 10 dém ‘ ]|
ode \ 0 dem J
-10 d&m -10 dBm
SPURIOUS INE_ABS \1 [
20 dem "L‘ -20 dom—f
-30 dBm { \“
40 dem
-50 dBm —— JL,N‘J’ MFI— |
— —]
*""—’_.JM— m,.u—r\;q 0
e 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~48.34 dBm -35.34 dB 547,000 Mz | 849,000 Mz 100,000 Kiz 348 75724 Wz 2057 cBm .05 B
£23.000 MHz 824,000 MHz 20.000 kHz 823,93550 MHz -23.73 dém -10.73 dB 340,000 MH= 850,000 MHz 20,000 kiz 34900050 MHz 21 35 dBm a5 de
£24.000 MHz 525000 MHz 100.000 kHz 824.22278 MHz 20.35 dBm -9.55 dB 850.000 MHz 860.000 MHz 100.000 kHz B850, 16484 MHz -42.15 dBm -29.15 dB
T
) i )

Date: 10.JAN 2018 094556

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 10.JAN. 2018 09:34.27

] um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dBm /-'“-'“""‘"'w \ 10 dy. \
bde J - 0de \
-10 dBm | \ -10 dpm.
SPURIOUS_LINE_ABS ﬂ \ \
20 dBm l L -20 gBm J.
-30 dém J. e ||| e
40 dBm o 40 dem I~
//
50 dem — e - 50 dém ot
P
I _\\\M“
ligelly -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -43.50 dBm -30.50 de 847.000 MHz 849.000 MHz 100.000 kHz 847,95005 MHz 12.40 dBm -17.60 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -29.47 dBm -16.47 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -29.24 dBm -16.24 dB
824.000 MHz 826.000 MHz 100.000 kHz 82431260 MHz 12.57 dém ~17.43 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.08 dbm -22.08 dB
Y
) i )

Date: 10.JAN.2018 09:42:39

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 10.JAN 2018 05:32:48

Date: 10.JAN 2018 0947:35

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES | SPURIGNE CHNEKABS PABS

. . x ABS Li SPURIDUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine _\ S
10 dBm fﬂ\ 10 dBm [r 1
|
0 de . | 0dem {
10 dem } -10 dBm—
20 dem U,\ -20 dem i
-30 dém ( Lf"‘\ -30 dBfth rr \
-40 dBm H‘k -40 di mv' ,\
50 dBm — PR raf] S oS
L L'/r “*-AL-M_J\'\
e .
a-dBr -60 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz £22,99600 MHz -49.26 d&m ~36.26 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.71528 MHz 19.30 dBm -10.70 de

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -24.58 dBm -11.58 dB 349,000 MH= 850.000 MHz 20.000 kHz 849,00743 MHz -23.85 dBm -10.85 dB

824.000 MHz 826,000 MHz 100.000 kHz £24.25075 MHz 19.48 dEm -10.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 851,12388 MHz -48.15 dBm -35.15 dB

T
] j >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.JAN. 2018 09:38.05

Date: 10.JAN.2018 09:44:18

] um 7

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dBm f. 8. \ 10 di[ - \
0 de i \\ 0 dey \
-10 dem | -10 dpm
SPURIOUS_LINE_ABS ‘ l l
-20 dem L -20 dBm ‘
-30 dBm J i (Il B .\\'
-40 dem /,,—‘ 40 dem x
-ﬂ“’“
50 dam ] 50 dem [
e s
Lo e "
-60 dBm

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -43.12 dBm -30.19 de 847.000 MHz 849.000 MHz 100.000 kHz 848,01399 MHz 11.41 dBm -18.59 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99850 MHz -31.30 dém -18.30 dB 949,000 MHz 850.000 MHz 20,000 kHz 549,00050 MHz -30.56 dBm -17.56 dB

824.000 MHz 826.000 MHz 100.000 kHz 824 41658 MHz 11.48 dém -18.52 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.21475 MHz -38.85 dbm -25.85 dB

T
i il W

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 10.JAN 2018 01:21:15

Date: 10.JAN 2018 01:32:46

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS r\ 20 chine { 5
10 dem ') | 10 dém ’ !
0 de i 0 dBm J l
-10 d&m \\ -10 dBm "
SPURIOUS_LINE_ARS PI
20 dem 20 dem IJ
-30 dam / fy fﬂ\ /ﬁ‘ 0 dBm f\\ w{' l\\
-40 dBm: IJJ ‘ﬂ( IL W‘Fw)/ \ 40 dBm \ﬁ \
50 dBm = + E Y N
B =0 ckm =~ T
_—*-,___,_‘.-/’— —
e 50 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~48.66 dBm ~35.66 0B 546,000 Mz | 849,000 Mz 100,000 Kiz 948 77672 Wz 2066 B Ty
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -2L.71 dém -8.71d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00549 MHz -19.77 dBm -6.77 dB
£24.000 MHz 527000 Mtz 100.000 kHz 524.23926 MHz 20.54 dBm -g.46 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -46.24 dBm -33.24 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um ka
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10dBm:
10 dBm v SV T e el e ey
0de } ‘\ dem T
-10 dBm ] ol dBm 1
SPURIOUS_LINE_ABS ’ \
“20 dem l -20 dBm l
-30 dBm N,J -30 dem
-40 dem /1"" -40 dem k-“"'r
/ Tl
50 derm 7 R -50 dem
e T ]
e 50 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -34.46 dBm -21.46 d& 946.000 MHz 849.000 MHz 100.000 kHz 847.60569 MHz .84 dBm -21.16 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -29.75 dBm -16.75 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -29.27 dBm -16.27 dB
824.000 MHz 827.000 MHz 100.000 kHz 825.09241 MHz £.52 dBm -21.48 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -34.16 dbm -21.16 dBb
T
) i )

Date: 10.JAN.2018 01:24:33 Date: 10.JAN.2018 01:36:03

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep
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Date: 10.JAN 2018 01:34:24
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15.000 MHz 823,000 MHz 100.000 kHz £22,98002 MHz -49.67 d&m -36.67 d& 946.000 MHz 849.000 MHz 100.000 kHz 848.74975 MHz 19.03 dBm -10.97 de
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -22.82 dBm -9.82 dB 349,000 MH= 850.000 MHz 30.000 kHz 849.00050 MHz -21.78 dBm ~3.78 dp
824.000 MHz 827.000 MHz 100.000 kHz £24.23526 MHz 19.05 dEm -10.95 di 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -48.01 dBm -35.01 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -3E5.92 dém -22.92 de 846.000 MHz 849.000 MHz 100.000 kHz 847,05345 MHz 7.79 dBm -22.21 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -30.83 dBm -17.83 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -30.58 dbm -17.58 dB
824.000 MHz 827.000 MHz 100.000 kHz §25.09840 MHz 7.66 dBm ~22.34. d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.47 dbm -21.47 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100
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815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -48.92 dBm -36.92 de '844.000 MHz 849.000 MHz 100.000 kHz 848.65285 MHz 20.09 dBm -9.91 di
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~33.67 dBm -20.67 05 544,000 Mz | 849,000 Mz 100.000 KAz TR TrET .69 cBm _Zaml

823.000 Mrz | 82+4.000 Mz £0.000 kHz 523, 99950 Wiz -30.14 dém “i7.14.d8 849,000 MHz 850,000 MHz 50.000 kHz £49,00649 MHz -30.47 dBm -17.47 dB

824.000 MHz £29.000 MHz 100.000 kHz 826.16034 MHz £.57 dBm -23.43 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.42 dbm -21.42 dB
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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SPORTON LAB.
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Report No. : FG7N0405B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,80211 MHz -48.27 dbm -35.27 dB 835.000 MiZ | B45 o0 Wiz 100.000 KAz T 2012 cBm _gwl
523.000 MHz | B94.000 MHz 160.000 khz 823,59451 MHz -31.66 dbm -18.66 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00549 MHz -31.62 dBm -13.62 dB
£24.000 MHz 534.000 MHz 100.000 kHz 824.59441 MHz 20.31 dBm -9.59 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -48.43 dBm -35.43 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz -33.11 dBm -20.11 05 539,000 Mz | 849,000 Mz 100.000 KAz 343 43050 Mz 3.54 cbm -zer
523,000 MHz £24.000 MHz 100,000 kHz 923.98B51 MHz -30.42 dm -17.42 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00849 MHz -30.99 dBm -17.99 dB
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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£15.000 MHz 823,000 MHz 100,000 kHz 822,91608 MHz -49.48 dBm -36.48 d& 855,500 MZ | 845.000 Wi 100.000 kHz S04 1558 1Tz 1911 dBm -mwl
523.000 MHz | B94.000 MHz 160.000 khz 823,59650 MHz -31.71 dBm -18.71 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00749 MHz -32.67 dBm -19.87 dB
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T
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
o b Pl P AR AR p i it 0 i it P P i o
-10 dBm \ -1jo dem. \
SPURIOUS_LINE_ABS \ \
-20 dBm \y\ -20 dBm \
-30 dBm ,}JJ ,fsu dBrm 'l\\“
| et O
-40 dBm: 40 dBm
/ T~
-50 dam -50 dem
e
deém -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -34.37 dém -21.37 de '839.000 MHz 849.000 MHz 100.000 kHz 844,41958 MHz 2.84 dBm -27.16 d&
823.000 MHz 824,000 MHz 100.000 kHz 823.98152 MHz -31.78 dBém -18.78 dB 949,000 MHz 850,000 MHz 100.000 kHz 540,00640 MHz -32.74 dbm -19.74 dB
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LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10.JAN 2018 08:37:00
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 746.93528 MHz -58.14 dBm -45.14 dB 30.000 MHz 815.000 MHz 100.000 kHz 779.88881 MHz -58.62 dBm -45.,62 dB
860,000 MHz 1.000 GHz 100.000 kHz B8B5.66434 MHz =-57.77 dBm -44,77 dB 860,000 MHz 1,000 GHz 100.000 kHz 865. 10430 MHz -57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -44.16 dBm -31.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47288 GHz -44.59 dBm -31,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -42.27 dBm -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85454 GHz -43.31 dBm -30.31 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41715 GHz -43,23 dém -30.23 d&
{ 1 J o ( )it J o
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Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 736.73538 MHz -58.69 dBm -45.69 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.93528 MHz -58.18 dBm -45,18 dB
860,000 MHz 1.000 GHz 100.000 kHz 957.83217 MHz -57.58 dBm -44,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 963. 14685 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -42.51 dBm -29.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -42.89 dBm -29.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.18 dBm -29.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86703 GHz -43.11 dBm -30.11 dg
\ I ) L] ( Il J -
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LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10 JAN 2018 09:43:29

Date: 10.JAN 2018 09:49:23
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B803.03473 MHz -58.59 dBm -45.59 dB 30.000 MHz 815.000 MHz 100.000 kHz 701.03573 MHz -58.63 dBém -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 874.05594 MHz -57.82 dBm -44,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 988.18182 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -40.48 dBm -27.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -42.43 dBm -29.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.23960 GHz -41.40 dBm -28.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.23960 GHz -41,893 dBm -28.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43,13 dBm -30.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43.15 dBm -30.15 d&
{ 1 J L] ( )| J

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 diE_EPURIOUS LINE ABS paks
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBir -40 dBm
1 . e P , jnron " AL s
dem s ot e -50 dBm - =
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 687.69740 MHz -58.66 dBm -45.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 709.66642 MHz -58.64 dBm -45.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 869.16084 MHz -57.80 dBm -44,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 904.26573 MHz -57.78 dBm -44,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47288 GHz -43.80 dBm -30.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -45.30 dBm -32,30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,15 dBm -29,15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85677 GHz -42,47 dBm -20.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85454 GHz -43.23 dBm -30.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86403 GHz -43.10 dBm -30.10 dB
\ I ) ( Il J -
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